
KEY PART # DESCRIPTION QTY.

1 W1265V0903 NUT M10 NYLOCK 1

2 23268 SPRING FOR HEIGHT ADJUST 1

3 23259 BRACKET HEIGHT ADJUSTER 1

4 23985 WHEEL HEIGHT SELECTOR 1

5 18844 BOLT M10 X 20 HEX 1

6 23261 GRIP 1

7 23809 CONTROL ROD CURB WHEEL 1

8 22097 COTTER PIN 4 MM 2

9 25318 BOLT M12 X 80 HEX 1

10 50175 WASHER M12 4

11 25131 NUT M12 X 1.75 HH 5

12 23984 CURB WHEEL LEG 1

13 23240 WHEEL KIT 1

- - BEARING 28.5 X 12 2

- - FRONT TIRE ASSEMBLY 1


